PACKAGE LEAFLET: INFORMATION FOR THE USER

Modvigil 200mg (Modafinil)

What Is Modvigil 200 mg Drug?

<u>Modvigil 200 mg</u> is a generic version of Provigil, a drug popular for its wake-promoting and cognitive-enhancing effects. As the brand name drug, Modvigil effectively treats sleep disorders such as obstructive sleep apnea (OSA), shift work sleep disorder (SWSD), insomnia, and narcolepsy. While it is popular for its off-label use as a cognitive enhancer, there's no conclusive research backing up its mechanism of action or efficacy for this purpose. Regardless, most of its users report experiencing increased alertness, focus, creativity, and an overall increase in productivity.

How Does Modvigil Work?

There's been lots of research about modafinil, the active ingredient contained in Modvigil. While lots of things relating to its pharmacokinetics and structure, its actual mechanism of action remains elusive. However, researchers in this field believe that its wake-promoting and mode-lifting capability stems from its ability to increase the quantity of serotonin and histamine that affect these functions. Its focus and alertness-increasing as well as its motivation-boosting capability, on the other hand, is believed to be due to its ability to increase norepinephrine and dopamine levels in the brain.

Dopamine, serotonin, histamine, and norepinephrine are neurotransmitters that coordinate cognitive function and mode. In a nutshell, Modvigil is believed to work by tipping the balance of these chemicals in favor of the user's productivity.

How to Take It Correctly?

As with every other drug, this drug must be used correctly to enjoy its full benefits. Using it incorrectly may cause it to be ineffective or even increase the risk of side effects.

The recommended dosage of Modvigil 200 mg is 1 pill per day. It is taken orally with a glass of water, with or without food. It is worth noting that taking more that one dose per day may not increase efficacy, but rather worse side effects.

Modvigil 200 mg is to be taken in the morning before delving into the day's job when used to treat either narcolepsy or obstructive sleep apnea. For shift work sleep disorder treatment, the tablet should be taken 1 hour before the start of the shift. Never take more than one dose within 24 hours. Seek medical advice before starting treatment with this drug.

Wondering About Possible Side Effects?

Despite the immense benefits of this drug, it still has side effects. However, if used correctly, the associated side effects are usually mild and often go away within a short while. The common adverse reactions include diarrhea, headache, nausea, dizziness, flushing, dry mouth.

There are some more serious negative after-effects that can result from the use of this drug but they're rare. They include but are not limited to confusion, depression, irregular heartbeat, and skin disorder with



blistering. Seek urgent medical attention if any of these reactions occur.

About Interactions

Modvigil can have variable interactions with certain drugs, food, and alcohol. These interactions can reduce the efficacy of the drug or even increase the risk of side effects.

Clomipramine, Ketoconazole, Rifampin, or hormonal products such as birth control tablets are some of the drugs that should not be taken with Modvigil. While Rifampin has been found to reduce the efficacy of the drug, Ketoconazole and Clomipramine increase the risk of negative after-effects.

Modvigil greatly reduces the efficacy of birth control pills and should therefore not be used while taking them.

Do not take alcohol while taking this drug as it may worsen its adverse effects. No foods are known to interact with Modvigil. However, foods like cheese, pizza, and other meals rich in fat may reduce the absorption rate of the drug. This can delay its onset time.

This is not a comprehensive list of substances that can interact with this drug. Always check the drug instruction manual to learn of all possible interactions. Consult your doctor to determine if it's OK to use Modvigil.

Customer Reviews

Modvigil 200 mg has been applauded by the majority of its users for its ability to promote wakefulness as well as increase motivation, creativity, focus, and productivity.

One of the reasons behind this is the fact that unlike coffee and other caffeinated drinks, it does not cause energy crashes. Thus, it doesn't leave you feeling excessively fatigued when it wears off.

So far, the reviews and ratings have been positive even on a global scale. Modvigil has been a magical experience for users.

Buy Cheap Modvigil 200mg Online OTC

Buying drugs online comes with great benefits, but it also has its downsides. To avoid any unpleasant experiences, it is always advisable to buy from only trustworthy vendors.

<u>Afinil</u> is a reliable e-drugstore with a proven track record of exceptional service. We offer many drugs for sale and <u>free shipping</u> (by Express Mail Service for all orders worth \$180, by the Registered Airmail worth \$80), as well as a \$30 and \$25 off for writing an honest review after testing the product and returning to our store, respectively.

What's more, we have a <u>range of payment methods</u> so that our customers can choose the most convenient for them. You may pay with credit card (MasterCard, VISA), e-Check, PayPal, and <u>Bitcoin</u> (get a 34% discount).

We offer international shipping services to the UK, the US, Singapore, Australia, and Hong Kong. Buy now, and get Modvigil 200 mg for one of the cheapest prices you'll find anywhere online or offline.